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FCC ID: RPL-SANANTO640

Test Report Verification

Applicant: Blaupunkt Europe GmbH
Address: Robert Bosch Str. 200 31139 Hildesheim, Niedersachsen Germany
Manufacturer Huizhou Foryou General Flectropics Co.,Ltd .
Address: North Shang Rogd, Dongjiang H1—teph Industry Park Huizhou,

Guangdong Proving,516005,P R China
E.UT: Car DVD PLAYER

_ San Antonio 640

Model Number: (Note : Basic model with all functions)

San Marino 330

( Note : The same motherboard, removing mechanism and servo

Additional Model:

board guidelines, navigation, and integrated circuit chips);
Houston 640

(Note : The same motherboard, only panel appearance different)

Power Supply: DC 12V

Test Voltage: DC 12V

Trade Name: Blaupunkt Serial No.: -

Date of Receipt: June 29, 2015 Date of Test: June 29 ~July03,2015

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2014
ANSI C63.10:2013

The device described above is tested by EST Technology Co., Ltd..
The measurement results were contained in this test report and EST

Test Result: Technology Co., Ltd. was assumed full responsibility for the
accuracy and completeness of these measurements. Also, this report
shows that the EUT to be technically compliance with the FCC
Rules and Regulations Part 15 Subpart C requirements,

This report applies to above tested sample only a
reproduced in part without written approval of E§T [Te
Co., Ltd.
Prepared by: Tested by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted

to be duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: RPL-SANANTO640

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Car DVD PLAYER
Model Number : San Antonio 640
FCC ID : RPL-SANANTO640
Operation frequency  : 2402MHz~2480MHz
Number of channel 79
Antenna : Integrated PCB antenna, 0 dBi gain
Modulation - FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Sample Type . Prototype production
EST Technology Co., Ltd Report No. ESTE-R1506020 Page 5 of 106
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10- 2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 N/A
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS
Note: 15.207 only signals conducted onto the AC power lines are required to be measured. The
equipment is only DC power supply, so “Power Line Conducted Emissions™ is not required.

EST Technology Co., Ltd

Report No. ESTE-R1506020
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCNO021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 7 of 106
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) ’
Uncertainty for Radiation Emission test 436
(1GHz to 18GHz) )
Uncertainty for radio frequency 7%10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

24.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above
ground. EUT was be set into BT test mode by software before test.

DC Mains

EUT

(EUT: Car DVD PLAYER)

EST Technology Co., Ltd

Report No. ESTE-R1506020
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select
test channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2) No. (MHZ2) No. (MHZ2)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co., Ltd

Report No. ESTE-R1506020
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2.8. Test Equipment

2.8.1. For conducted emission test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,15 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June, 28,15 |1 Year
2.8.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B E/IY5014069 June.28.15 |1 Year
Bilog Antenna Teseq CBL6111D 27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.8.3. For radiated emission test(above 1GHz)
Equipment Manufacturer Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZBECK [BBHA 9120 D|BBHA9120D1

002 June,28,15 |1 Year
Signal Amplifier SCHWARZBECK [BBV9718 9718-212 June,28,15 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,15 |1 Year

EST

Technology Co., Ltd

Report No. ESTE-R1506020
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FCC ID: RPL-SANANTO640

3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640
Test date: 2015-06-30 Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | V) (dBm) (dB)
dBm w
2402 -0.240 30.00 1 30.240
GFSK 2441 0.005 30.00 1 29.995
2480 -0.068 30.00 1 30.068
2402 -0.795 21.00 0.125 21.795
8-DPSK 2441 -0.525 21.00 0.125 21.525
2480 -0.642 21.00 0.125 21.642
Conclusion: PASS

EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 11 of 106
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3.4. Test Data

GFSK 2402 MHz

i Agilent Freg/Channel
Mkrl 2.401775 GHz

E:;klo dBm Atten 20 dB -0.24 dBm Center Freq

2.40200000 GHz
Log

10
dB/ Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

|
GFSK 2441 MHz

= Agilent Freg/Channel
Mkrl 2.440925 GHz

E:; klO dBm Atten 20 dB 0.005 dBm Center Freq

2.44100000 GHz

Log

10

dB/ Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1506020 Page 12 of 106
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GFSK 2480 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Freg/Channel
Mkrl 2.479700 GHz

-0.068 dBm Center Freq

Start Freq

Stop Freq

CF Step
750.000000 kHz

Freq Offset

Signal Track

Span 7.5 MHz
Sweep 5 ms (401 pts)

2.48000000 GHz
2.47625000 GHz
2.48375000 GHz
Auto Man
0.00000000 Hz

On Off

EST Technology Co., Ltd

Report No. ESTE-R1506020
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8-DPSK 2402 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 3 MHz

8-DPSK 2441 MHz
- Agilent
Ref 10 dBm Atten 20 dB

Peak

Log

10
dB/

Center 2.441 GHz
#Res BW 3 MHz

VBW 3 MHz Sweep 5 ms (401 pts)

VBW 3 MHz

Freg/Channel
Mkrl 2.401888 GHz

-0.795 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

Freg/Channel
Mkrl 2.440869 GHz

-0.525 dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd

Report No. ESTE-R1506020
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8-DPSK 2480 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Freg/Channel
Mkrl 2.479906 GHz

-0.642 dBm Center Freq

Start Freq

Stop Freq

CF Step
750.000000 kHz

Freq Offset

Signal Track

Span 7.5 MHz
Sweep 5 ms (401 pts)

2.48000000 GHz
2.47625000 GHz
2.48375000 GHz
Auto Man
0.00000000 Hz

On Off

EST Technology Co., Ltd

Report No. ESTE-R1506020
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the

equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 20dB.

4.3. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640
Test date: 2015-06-30 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth L. .
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 0.832 / PASS
GFSK 2441 0.833 / PASS
2480 0.830 / PASS
2402 1.171 / PASS
8-DPSK 2441 1.176 / PASS
2480 1.174 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1506020
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4.4. Test Data

GFSK 2402MHz

- Agilent

Ch Freq
Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
831.0451 kHz

Transmit Freq Error
x dB Bandwidth

Atten 20 dB

Freg/Channel

Center Freq
2.40200000 GHz

Trig Free

2.402 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz
Auto Maii
Freq Offset
SRRV (P4 0.00000000 Hz

#VBW 100 kHz

Signal Track

99.00 % on off

-20.00 dB

Occ BW % Pwr
x dB

-5.258 kHz
831.741 kHz

GFSK 2441MHz

= Agilent

Ch Freq 2.441 GHz Trig Free Center Freq

Occupied Bandwidth I 000G
2.43950000 GHz
Ref 10 dBm Atten 20 dB =

#Peak Stop Freq
Log 2.44250000 GHz
10 2 e
ds/ CF Step
300.000000 kHz
Auto Maii

Freq Offset

Center 2.441 GHz SIENKEY (P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz =
: . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (iSRS off

828.9333 kHz

-5.882 kHz
833.240 kHz

Transmit Freq Error
x dB Bandwidth

Freg/Channel

xdB  -20.00 dB

EST Technology Co., Ltd

Report No. ESTE-R1506020
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GFSK 2480MHz

- Agilent

Freg/Channel

Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth I > :so00000GHz
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB =S ——
#Peak Stop Freq
Log 2.48150000 GHz
10 -
dB/ CF Step
300.000000 kHz
Auto Mari
Freq Offset
Center 2.48 GHz SIENKEY (3P4  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
: . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (IS off
xdB  -20.00 dB —

832.8513 kHz

Transmit Freq Error -5.627 kHz
x dB Bandwidth 829.951 kHz

EST Technology Co., Ltd Report No. ESTE-R1506020 Page 18 of 106
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8-DPSK 2402MHz

_ Agient Freg/Channel
Ch Freq 2.402 GHz Trig Free Center Freq
Occupied Bandwidth 1 2.40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB —_—
f#Peak Stop Freq
Log 2.40350000 GHz
10 —_—
dB/ CF Step
300.000000 kHz
Auto Mag
Freq Offset
Center 2.402 GHz Span 3 MHz 0.00000000 Hz
—_—
Occupied Bandwidth OccBW % Pur 9.0 % [(RCHEEIACAS
1 1017 MHZ xdB -20.00 dB —
Transmit Freq Error -6.737 kHz
x dB Bandwidth 1.171 MHz
8-DPSK 2441MHz
b Fregichanne

Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth I B 24100000 GHz

Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB —
#Peak
Log
10
dB/

Stop Freq
2.44250000 GHz

CF Step
vaa 300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz SEuRRYz74 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth OccBW % Pwr  99.00 % [NRCHEEIARAS
1.1020 MHz xdB -20.00 dB —
Transmit Freq Error -6.077 kHz
x dB Bandwidth 1.176 MHz
EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 19 of 106



FCC ID: RPL-SANANTO640

8-DPSK 2480MHz

- Agilent Freg/Channel
|

Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth | ] 2.48000000 GHz
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —
#peak Stop Freq
Log 2.48150000 GHz
10 SR
dB/ CF Step
w= 300.000000 kHz
Auto Man
Freq Offset
Center 2.48 GHz S{EUReAY(3vd  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz e
Occupied Bandwidth OccBW % Pur 9.0 % (RCHEEIARAS
1.1028 MHz xdB -20.00 dB —
Transmit Freq Error -6.597 kHz
x dB Bandwidth 1.174 MHz
EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 20 of 106
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 100kHz VBW.

5.3. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640

Test date: 2015-06-30

Test site: RF site

Tested by: Tony Tang

Channel
Mode Channel | separation Limit Conclusion
(MHz)
Low CH 1.000 0.832 MHz PASS
GFSK Mid CH 1.006 0.833 MHz PASS
High CH 1.000 0.830 MHz PASS
Low CH 1.006 . PASS
High CH | 1.000 & PASS
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5.4. Test Data

GFSK
Low Channel
= Ll Freg/Channel
Mkrl A 1.00000 MHz
Eggio dBm Atten 20 dB -0.04 dB Center Freq
Log 1r 2.40250000 GHz
10
dB/ Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel
5% Agilent Freg/Channel
Mkrl A 1.00625 MHz
’Fjig;lio dBm Atten 20 dB 0.828 dB Center Freq
2.44150000 GHz
Log ——
10
ds/ Start Freq
2.44025000 GHz
Stop Freq
2.44275000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track

On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel
Etaelen ‘ Freg/Channel
Mkrl A 1.00000 MHz
?zgio dBm Atten 20 dB 0.048 dB Center Freq
2.47950000 GHz
LOg 1R f
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
\\ 2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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8-DPSK
Low Channel

- Agilent Freg/Channel
Mkrl A 1.00625 MHz

Ref 10 dBm Atten 20 dB -0.121 dB Center Freq

Peak 2.40250000 GHz
Log 1R 1

10
dB/ Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

- Agilent Freg/Channel
Mkrl A 1.00000 MHz

Egg io dBm Atten 20 dB -0.066 dB Center Freq
2.44150000 GHz

Log 1R 1
Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

10
dB/

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel
E et Freg/Channel
Mkrl A 1.00000 MHz
ngaio dBm Atten 20 dB -0.562 dB Center Freq
2.47950000 GHz
Log 1R 1 I
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640

Test date: 2015-06-30 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS

8-DPSK 79 >15 PASS

EST Technology Co.,Ltd
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6.4. Test Data

GFSK

7 Agilent ’Freq/ChanneI

SZ;;O dBm Atten 20 dB Center Freq
2.41450000 GHz

Log JE

10

dB/ Start Freq
2.40000000 GHz

Stop Freq

2.42900000 GHz

CF Step
2.90000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.44400000 GHz
Log

10
s NV VYTV VIV e

2.42900000 GHz

Stop Freq
2.45900000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Eee;liLO dBm Atten 20 dB Center Freq
2.47100000 GHz

Log
5 VYY)
dB/

Start Freq
2.45900000 GHz

Stop Freq
2.48300000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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8-DPSK

Agilent ’ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq
Peak 2.41450000 GHz
Log - 1
10
dB/ WWV\MMWV\NV Start Freq
2.40000000 GHz
Stop Freq
2.42900000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Eee;liLO dBm Atten 20 dB Center Freq
2.44400000 GHz
Log —

10
an VWYV YYTYY VYV VVVVIVVIVY Y e

2.42900000 GHz

Stop Freq
2.45900000 GHz

CF Step

3.00000000 MHz,
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Eee;liLO dBm Atten 20 dB Center Freq
2.47100000 GHz
Log

10
dB/ Start Freq
2.45900000 GHz
Stop Freq
2.48300000 GHz

M1 S2
Freq Offset

S3 FC
AA 0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640
Test date: 2015-06-30 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DHI1 122.10 <400ms PASS
GFSK DH3 288.38 <400ms PASS
GFSK DHS5 259.25 <400ms PASS
8-DPSK DHI1 139.04 <400ms PASS
8-DPSK DH3 297.29 <400ms PASS
8-DPSK DHS5 279.66 <400ms PASS
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7.3. Test Data

GFSK DHL1 : 46hop/5s * 0.4 * 79 * 0.42ms = 122.10ms

== Agilent

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:
Freq Offset
0.00000000 Hz

- Agilent

Mkrl A 420 us
Ref 10 dBm Atten 20 dB -0.024 dB
Peak
Log
10
dB/

w1 szWWﬂNMMWWM

S3 FS
AA

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz
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GFSK DH3 : 27hop/5s * 0.4 * 79 * 1.69ms= 288.38ms

% Agilent

Ref 10 dBm
Peak

Log

10

Center 2.441 GHz
Res BW 1 MHz

- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

VBW 1 MHz

Atten 20 dB

VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.69 ms
1.661 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz
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GSFK DH5 : 14hop/5s * 0.4 * 79 *2.93ms = 259.25ms

- Agilent

Freg/Channel

Ref 10 dBm Atten 20 dB

Peak

Log

10

dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

=l ’Freq/ChanneI
Mkrl A 2.93ms

Ref 10 dBm Atten 20 dB -2.853 dB

Peak

Log

10

dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH1 : 50hop/5s * 0.4 * 79 * 0.44ms = 139.04ms
- Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Span 0 Hz

VBW 1 MHz Sweep 5 s (401 pts)

- Agilent
Mkrl A 440 us

Ref 10 dBm Atten 20 dB 1.568 dB
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Span 0 Hz
Sweep 4 ms (401 pts)

VBW 1 MHz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar;
Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz
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8-DPSK DH3 : 28hop/5s * 0.4 * 79 * 1.68ms= 297.29ms

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

VBW 1 MHz

Atten 20 dB

VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.68 ms
1.12 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz
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8-DPSK DHS5 : 15hop/5s * 0.4 * 79 *2.95ms = 279.66ms

- Agilent H Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.44100000 GHz
Log —

10

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkri A 2.95ms

Eggio dBm Atten 20 dB -1.286 dB Center Freq
2.44100000 GHz
Log —_—
10
4B/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto  Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or

comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-2567 1300 - 1427 8.025-85
4.17725 - 417775 37.5-3825 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6-127
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
631175 - 6.31225 123 - 138 2200 - 2300 1447 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29 - 12293 167.72-173.2 3332 - 3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (1V)/m (Peak)
54.0 dB(uV)/m (Average)
EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 36 of 106
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8.2. Block Diagram of Test setup
30~1000MHz

= : ] ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

| <
4

EUT and
Support Svstem

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H)—>| | (FIBRE GLASS)

Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3 Meters

EUT and
Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)

SEEENEENENNENENENEENE NN EEEN,
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8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and
wiich is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Car DVD PLAYER
M/N: San Antonio 640

Power: DC 12V
Test date: 2015-06-29  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

EST Technology Co.,Ltd Report No. ESTE-R1506020 Page 38 of 106
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8.5. Test Data

30 MHz - 1000 MHz

SULevm:dBuU¢ﬂ]

7o

60
FCC PART 15 B(3N)

50

=0
[=1
m

40

i

30

20

10

30 100, 200, 300, 400, 500, G0, Foo. anan. a00. 1000
Frequency (MHz)

Site no. : 9648 14 chanber 510

Dis. / AEnt. : 3m 27137 HORIZONTAL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.68" ;Humi:56%,;Pres3:101.52kFa

Engineer : Tony

EUT : Car OWD EFLAYER

Fower : DC 12V

M/H : San Antonic &40

Test Mode : GFSE TX 2402MHz

Cable Emiszicn
Loss Feading Lewvel Limits Margin Eemark
s 1=3] {dBuV) (dBu¥V/m) (dBu¥V/m) (dB)

1 145.80 9.66 1.468 43.35 29.11 43.50 14.3% QF
2 296.73 12.9%9 2.32 47.52 31.73 44.00 14.27 QF
3 330.70 13.88 2,44 42,73 34.07 48.00 11.93 QE
4 36l.74 14.53 2.83 45.20 31.41 44.00 14.5% QF
3 396.46 15.91 2.83 45.33 33.0%9 46.00 12.91 QF
g 423,584 l6.086 2.86 46.37 34.30 44.00 11.70 QF
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20 Level (dBuv/m)

fo

60
FCC PART 15 B(31)

50

=0
=1
m

3[] 4

20

10

30 100. 200. 300. 400, 500, G0o. 700, 200, 800, 1000
Frequency (MHz)

Site no. : 968 14 chanber Data no. = 511

Dis. / Ant. : 3m 27137 int. pol. : WVERTICLAL
Limit : FCC PART 15 B({3M)

Env. / Ins.  Temp:23.6" Humi:56%;FPress:101.52kFa

Engineer : Tony

EUT : Car OWVD PLAYER

Power : DC 12V

M/H : San Antonic &40

Test Mode : GFSE TX 2402MHz

Cable Emission
Loas Feading Level Limits Margin ERemark
{dE) {dBuV) {dBu¥V/m) (dBuV/m) (d4B)

1 1&5.80 9.66 1.a8 43,33 30.15 43.50 13.35 QP
2 581.5& 19.489 3.24 36.90 28.93 48.00 17.07 QP
3 8Z28.55 20.12 3.483 40.91 33.83 q.00 2.37 QP
4  £833.48 20,44 3.83 41.41 34.73 45.00 11.27 QP
3 T55.44 22.04 3.91 40,43 35.57 q.00 10.43 QP
& 891.36 22.39 3.91 Jg.6d 33.62 45.00 2.38 QP
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20 Level (dBuVim)

7o

G0
FCC PART 15 B(311)

50

I —

20

=0
[=1
m

5

10

30 100, 200, 300, 400, a00, a00, 700, a00, a00, 1000
Frequency (MHz)

Site no. : 986 1# chamber no. 512

Dis. / Ant. : 3m 27137 pol. @ VERTICRAL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.68" Humi:56%;FPres3:101.52kFa

Engineer : Tony

EUT : Car OWVD EFLAYER

Power : DC 127

M/H : 3an Antonioc 640

Test Mode : GFSK TX 2441MH=z

Cable Emission
Loss Feading Lewvel Limits Margin Bemark

{dB} {dBu¥) (dBu¥V/m) (dBuV/m) (4B}

1 1&5.80 9.686 1.88 45,34 25.480 43.50 17.80 QP
2 826.55 20.12 3.483 40.035 32.77 44.00 13.23 QP
3 691.54 20.40 3.a0 2.83 35.83 44.00 10.17 QP
4 733,44 22.04 3.91 41.33 3G.43 a.00 9.57 QP
3 325.40 22.43 3.8l 35.01 30.98 44.00 15.02 QP
& 891.36 22.89 3.91 37.26 34,24 44.00 11.7& QP
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SULevmtdBuvwﬂ]

7o

G0
FCC PART/ 15 B(3M)

50

T
[=8
m

40

i

30

20

10

30 100. 200, 300, 400, 500. a0o. T00. 800, a00, 1000
Frequency (MHz)

Site no. : 988 1# chamber 513

Dis. / Ant. : 3m 27137 HORIZONTAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : Car OVD PLAYER

Power : DC 12V

M/ : San Antonic &40
Test Mode : BFSK TX 2441MHz

Cable Emissicn
Loas Feading Lewvel Limits Margin PERemark
{dB) {dBuV) {(dBu¥V,/m) (dBu¥V/m) (dB)

1 1s&5.80 9.66 1.468 47.54 27.80 43.50 15.70 QF
2 260.8%6 2.9% 2.22 47.33 31.97 46.00 14.03 QF
3 298.75 2.9%9 2.32 47.37 32.18 46.00 13.82 QE
4 330.70 13.88 2,44 50.47 35.81 46.00 10.1%3 QF
3 381.74 14.53 2.83 43.035 35.26 a.00 10.74 QF
& 396.86 15.91 2.83 45.1% 2.9z 46.00 13.08 QE
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Level (dBu\m)

a0

70

60

50

30

20

10

o
T

FCC PART 15 B(3M)

T
[=8
m

Fal

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer

EUT

M/
Test Mode

100,

200, 300, 400, 500, 600, 700, a00.

Frequency (MHz)

96& 1# chamber Data no. : 514

3m 27137 Ant. pol. @ HORIZONWTAL
FCC PART 15 B(3M)

Temp:23.6" Humi:56%;Press:101.52kFa

Tony

Car DWVD PLAYER
DC 12V

San Antonic &40
GFSK T 2480MH=

Cable Emission

(dB) {dBuv) (dBu¥V,/m) (dBuV/m) (4B}

a00, 1000

Loas Feading Lewvel Limits Margin FEemark

EoT U S

(LI N R )

Ooon LS oo N
o s n

= LG L

s
[ %]
[¥s]

[= R ]

-1

i
(%)

W Dl
s
o

[

[

oy

Al

£
£
L4d 47.51 3
3

s orooon
es
o
[
[
=
S L = TR =)
L e T e S 1]

o
.

ChOG A OO 0

(= I S U R R TSR

[ L T S T LS )

(= S = LR =

oo o
(= L L)
s
(i3]
s
[
(%)
(%)
Wi
[T = T S
=]
]
[
=

48.01 33.

EST Technology Co.,Ltd Report No. ESTE-R1506020

Page 43 of 106



FCC ID: RPL-SANANTO640

Site
Dis.
Limit
Env.

EUT

EOW

M/N

a0

Level {(dBuvim)

70

60

50

40

30

20

10

FCC PART 15 B(3M)

ng.

P

30

Ant.

/ Ins.
Engineer

Test Mode

100,

200, 300, 400, 500, 600, T00, 800,

Frequency (MHz)

368 1# chamber : 515

3m 27137 Int. pol. @ VERTICAL
FCC PART 15 B(3M)

Temp:23.68" ;Humi:56%;Fress:101.52kEa

Tony

Car LDWD PLAYER

Do 12V

San Zntonic &40

GFSKE T¥ 2420MH=z

Cable Emissicn

(dE} {dBu¥) {(dBu¥V,/m) (dBuV/m) (dB)

a00, 1000

Loas Feading Lewvel Limits Margin Eemark

W L

o

=1 @ o B

Wi R Roon

Fonous o n

oo

LU I T S ]

[T T SR ER o )

9.46 1.a8 43,84 29.390 43.50 13.80
20.12 3.43 40.31 33.03 46.00 2.97
20.40 3.80 41.5% 34.5% 48.00 11.44
22.04 3.91 40.04 35.12 46.00 10.88
22.43 3.81 35.28 31.23 44.00 14.77
22.8%9 3.91 36.01 2.9% 48.00 13.01
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FCC ID: RPL-SANANTO640

20 Level (dBuvim)

7o

G0
FCC PART 15 BI3N)

50

=0
(=X
m

il

O
T Fo

L1y

30

H

bl

20

10

30 100, 200, 300, 400, 500, LR Foo. a0, a0, 1000
Frequency (MHz)

Site no. : 986 1# chamber Data no. : 5lé
Dis. / Ent. : 3m 27137 Ant. peol. : VERTICEL
Limit : FCC PARET 15 B(3M)

Env. / Ins. : Temp:23.6" Humi:5&%:Fress:101.52kPa
Engineer : Tony

EUT : Car OWVD FLAYER

Power : DT 127

M/ : 3an Antonic &40

Teat Mode : E-DESK TX 2402MHz=

Cable Emission
Loss Feading Lewvel Limits Margin BEemark
{dB) {dBuvV) {(dBuV/m) (dBu¥/m) (dB)

1 145.80 9.66 1.468 8.75 29.01 43.50 14.4% QF
2 826.55 20.12 3.48 2.34 35.08 44.00 10.34 QF
3 693.48 20,44 3.63 41.32 35.24 44.00 10.7& QE
4 753,44 22.04 3.91 40.87 35.75 a.00 10.25 QF
5 325.40 22.43 3.81 34.37 30.34 a.00 15. 466 QF
a 891.346 22.89 3.9 a.a4 33.62 44.00 2.38 QE
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FCC ID: RPL-SANANTO640

Level (dBu\im)

a0

il

60
FCC PART 15 B{311)

50

1=r)
[=8
m

40

i

30

20

10

30 100. 200, 300. 400, 500. Go0. T00. a00. 800, 1000
Frequency (MHz)

Jite no. : 988 1# chamber 517

Dis. / Ant. : 3m 27137 HORIZONWTAL
Limit : FCOC BART 15 B(3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : Car DVD PLAYER

Power : DC 12V

M/H » Jan Antcnic &40

Teat Mode : 5-DPSK TX 2402MH=

Cable Emiszicn
Loss Feading Level Limits Margin PRemark
{dB) {dBuv) {dBuV/m) (dBuV/m) (dB)

1 1&5.80 9.46 1.488 43,14 23.40 43.50 14.10 QP
2 260.8¢& 2.98 2.24 43 .84 32.74 46.00 13.28 QP
3 2946.73 2.95 2.32 30.01 34.22 44.00 11.78 QP
4 330.70 13.88 2,44 50.37 35.71 46.00 10.2%3 QP
3 368l1.74 14.53 2.83 g.33 34,54 45.00 11.4% QP
6 396.66 15.91 2.83 47.35 35.11 46.00 10.28%9 QP
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FCC ID: RPL-SANANTO640

a0 Level (dBu\im)

7o

G0
FCC PART| 15 B({311)

50

L=r
[=1
m

=

) f

20

10

30 100. 200. 300. 400, 500, G00. T00. a00. a00. 1000
Frequency (MHz)

Site no. : 988 1# chamber 518

Dis. / Ant. : 3m 27137 HORIZONTAL
Limit : FCOC BART 15 B({3M)

Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : Car OWVD PLAYER

Power : DC 12V

M/H : San Rntonic &40

Test Mode : 8-DPSK TX 2441MH=

Cable Emiszicon
Loss Feading Level Limits Margin PRemark
{dB) {dBuV) {dBuV/m) (dBuV/m) (dB)

1 1&5.80 9.66 1.488 50.32 30.58 43.50 2.92 QP
2 260.848 2.94 2.22 43,01 33.0% a.00 2.91 QP
3 330.70 13.88 2,44 43,81 34.35 q.00 11.0%5 QP
4 381.74 14.53 2.83 43.34 35.0%5 q.00 10.95 QP
3 394.86 15.91 2.83 47.85 35.81 q.00 10.3%3 QP
g 429.84 16.086 2.86 47.83 35.58 44.00 10.44 QP
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FCC ID: RPL-SANANTO640

20 Level (dBuVim)

70

60
FCC PART 15 B({311)

50

=0
=1
m

W
4|—1
i A AL,

20

i

10

30 100, 200, 300. 400, 500. 600, T00. a00, a00. 1000
Frequency (MHz)

Site no. : 988 1# chamber : 5149

Di=z. / Ant. i 27137 : VERTICAL
Limit : FCOC BART 15 B({3M)

Env. / Ins. : Temp:23.6";Humi:56%,;Pres3:101.52kF:

Engineer : Tony

EUT : Car OWVD PLAYER

Power : DC 12V

M/H : San Entonic 640

Test Mode : 8-DESK TX 2441MH=z

Cable Emissicn
Loss Feading Lewvel Limits Margin PRemark
{dE) {dBuV) (dBu¥V,/m) (dBuV/m) (dE)

1 1&5.80 9.66 1.488 43,42 29.483 43.50 13.82 QP
2 828.53 20.12 3.48 40.32 33.04 a.00 2.94 QP
3 860.50 20.07 3.57 41.21 34,14 44.00 11.3% QP
4 ©§593.48 20,44 3.683 41.43 35.00 a.00 11.00 QF
3 T55.44 22.04 3.91 40.64 35.72 44.00 10.28 QP
g 825.40 22.43 3.81 35.52 31.43 44.00 14.51 QP
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FCC ID: RPL-SANANTO640

20 Leve!

| {dBulim)

70

60

50

30

20

10

!
T

FCC PART 15 B(31M)

=0
=1
m

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

M/

Test Mode

100. 200.

366 1# chamber
3m 27137

FCC PART 15 B(3M)

300.

400.

500.

600, Fo0.

Frequency (MHz)

Jata no.

Ant.

520

pol. @ VERTICAL

Temp:23.6" ;Humi:56%;Fress:101.52kFa

Tony
Car DWVD PFLRYER

DC 12V

San Antonic &40
2-DPSK TX 2480MHz

Reading
{dBuWV)

Emissicn

Lewvel
{dBuV,/m)

Limits
{dBuV,/m)

800.

a00. 1000

Margin PRemark
': 'j.E :|

Fredq. Loss

(MHz) (dB)
1 1&5.20 9.686 1.68
2 EBZE.EE 20.12 3.48
3 &75.05 20,28 3.84
4 £91.54 20.40 3.&0
5 T558.44 22.04 3.91
& B891.38 22,859 3.91

41.

47

Lo
41.4:
40.

43 45.00 11.
.38 45.00 1a.
.09 45.00 2.

4,07 45.00 11.
.61 45.00 10.3

Wi
k2 R
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FCC ID: RPL-SANANTO640

20 Level (dBuVim)

70

60
FCC PART 15 B(31)

50

1=r)
[=8
m

40

i

30

20

10

30 100, 200, 300, 400, 500. IR 700, a00. 900, 1000
Frequency (MHz)

Site no. : 968 14 chanber Data no. = 521
Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.68" ;Humi:56%,;Pres3:101.52kFa
Engineer : Tony

EUT : Car OWVD PLAYER

Power : DT 12V

M/H : 3an Antonic &40

Test Mode : 8-DPSKE TX 2420MHz

Cable Emissicn
Loas Feading Level Limits Margin Eemark
(4B} {dBuV) (dBu¥V,/m) (dBu¥V/m) (dB)

1 195.84 T.72 1.8 43.346 28.27 43.50 15.23 QF
2 296.73 2.93 2.32 47.33 31.480 46.00 14.40 QF
3 330.70 13.88 2.44 47.81 2.95 48.00 13.0% QE
4 343.1% 14.41 2.53 47.05 33.08 46.00 2.34 QF
3 396.46 15.91 2.83 6.29 34.035 44.00 11.95 QF
& 429,84 1&8.08 2.868 4,44 34.33 48.00 11.81 QE
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FCC ID: RPL-SANANTO640

1000 MHz - 18000MHz

120

Level (dBu\im)

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30M

£
I
T

1]

2

10
0
1000 4000, Gooa, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. 1% 96& chamber Data no. 322
Di=z. / Ant. 3m ANT 1-13G Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;Fres3:101.52kPa
Engineer Tony
EOT Car DWD PLAYER
Power DC 12V
M/ San Antonic &40
Teat Mode GFSK TX 2402MHz
Ant. Cable Enp Emissicn
Freq. Factor Loas Factor BReading Level Limits Margin Femark
(MH=) {dB/m) (4B} {dE) {dBuV) {dBuV,/m) {dBuV/m) {dE)
1 2402.00 27.81 6.62 34.18 27.69 27.74 74.00 -13.74 Peak
2 7375.00 .57 11.5% 31.98 33.08 49,28 74.00 24,74 Peak
3 z004.00 7.0 LA0 31.22 2.50 49,485 74.00 24,31 Peak
4 9836.00 .9 .68 31.91 31.91 49,24 74.00 24,38 Peak
5 10214.00 AT 2.17 32.1%9 49,37 74.00 24.03 Peak
& 142&0.00 32 33.19 31.00 50.41 74.00 23.59 Peak
Femarks: 1. Emissicn Lewel= Antenna Factor + Cakle Loss - Amp Factor + Beading.
2. The emiszion lewels that are 204E below the officiel
limit are not reported.
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FCC ID: RPL-SANANTO640

170 Level (dBu\im)

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

50 2—32 4 e
3UjmﬂJpﬁ

10

1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 14 964 chamber Data no. 1 523
Dis. [/ &nt. : 3m ENT 1-18G Ant. pol. : HORIZONTIAL
Limit : FCOC BRRT 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony

EUT : Car OWVD FLLYER

Power : DC 12V

M/H : Jan Antonic &40

Test Mode : GFSKE TX 2402MH=z

Ant. Cable Enp Emissicon
Freq. Factor Loss Factor PBReading Level Limits Margin Femark

(MH=Z) {dB/m) {dB} (dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)

1 2334.00 27.81 6.6 34.13 29.08 29.13 74.00 -15.13 Feak
2 7334.00 .88 11.47 31.40 30.71 47,448 74.00 26.54 Feak
3 g634.00 37.32 11.45 32.43 30.488 47.02 74.00 26.98 Feak
4 10010.00 38.12 11.58 31.7%9 23.47 47.33 74.00 26.62 Feak
3 13716.00 40.485 11.24 35.01 30.74 47,4846 74.00 26.34 Feak
i 14413.00 41.80 10.%2 32.78 30.47 50.41 74.00 23.5%9 Feak

Femarks: 1. Emission Lewvel= Antenne Factor + Cable Loss - AEnp Factor + Beading.
2. The emisgion lewvels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

120

Level (dBu\im)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

£

i

M2

e R

1000

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer

EUT

Power
M/H

Test Mode

4000, G000, 8000, 10000, 12000, 14000, 16000,

Frequency (MHz)

1% 9&& chamber Data no. @ 526

3m  RNT 1-18G Int. pol. @ VERTICAL
FCC PART 15C PERK

Temp:23.6" ;Humi:56%;Press:101.52kFa

Tony
Car OVD PLAYER
DC 12V

Jan Antconioc &40
GFSK TX 2441MHz

Ent. Cable Anp Emissicn
Factor Loas Factor Reading Lewvel Limits Margin

{(dB/m) (4B} {dB} {dBuv) {dBuV,/m) {dBu¥V,/m) (4B}

13000

CE TR S I
¢
-]
-]
.

LN
=
O
[
[15]
[= VR ]

27.4a0 6.67 34.12 85.386 g85.51 74.00 -11.51
36.57 11.5% 31.98 31.a7 47.385 74.00 26.15
37.01 11.40 3l.z2z 31.53 48.72 74.00 25.28
37.31 11.81 2.13 30.24 47.53 74.00 26.42
38.27 11.53 31.95 30.66 43.51 74.00 25.43
4l.488 10.91 33.29 28.71 47,939 74.00 26.01

Ly I B I e B
m  momore

o oo
Ea o

Femarks: 1.

Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission lewels that are 204B bkelow the officiel
limit are not reported.
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120

FCC ID: RPL-SANANTO640

Level (dBu\im)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

=3

(%]

e
1

wtﬂMJ#uﬂ”/H%“WA‘“wwM“LJJivaJxwk\+«rﬂm#f;kﬂﬁg

1000 4000, G000, 8000, 10000. 12000. 14000. 16000. 18000

Site no.

Dis. / &nt
Limit

Env. / Ins
Engineer

EUT

Fower
M/N

Test Mode

: 5
. : 3m ANT 1-18G Ant. pol. & H

Frequency (MHz)

RIZONTAL

1% 986 chamber Data no.

-
“
]
("

FCC PART 15C PERKE

.  Temp:23.6" ;Humi:56%;Fress:101.52kFa

Tony

Car DWVD PLAYER
DC 12V

San Antonic &40
GFSK TX 2441MHz

Ant. Cable Enp Emissicon
Fredq. Factor Loss Factor BReading Level Limits Margin Femark

(MH=z) (dB/m) (dB) s 1=3] {dBuv) {dBuV,/m) {dBuV,/m) (dB}

2441.00 27.80 6.67 34.12 g8.88 §9.03 T74.00 -15.03 Feak
4,00 37.01 11.40 3l.22 28.83 45.02 74.00 27.98 Feak
q.00 02 11.4% 31.95 28.28 4g.04 74.00 27.9%6 Feak

10146.00 38.36 11.51 32.03 28.30 46,12 T74.00 27.88 Feak
13444.00 3%3.35 11.43 35.14 29,23 45.5%9 74.00 23.41 Feak
14430.00 41.32 10.93 2.34 23.394 43.85 74.00 25.15 Feak

oo

Emission Lewvel= Antenna Factor + Cabkle Loss - Enmp Factor + Reading.
The emizsicon lewvels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

170 Level (dBulim)

110

90 1

FCC PART 15C PEAK

70

FCC PART 15C AV
g

K Il R NIy VNP

50

]
[N
n

30

10

1000 4000, G000, a000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)

Jite no. : 14 9484 chamber Data no. 528
Dis. / Ant. 1 3m ANT 1-13G Ant. pol. : HORIZONTAL
Limit : FCOCO BART 15C PERE
Env. / Ins. : Temp:23.6" ;Humi:58%;Press:101.52kFa
Engineer : Tony
EUT : Car OWVD PLAYER
Power : DC 12V
M/H : Jan Antonic &40
Teat Mode : GFSKE TX 2480MH=
Ant. Cable Anp Emissicn
Freq. Factor Loss Factor EReading Level Limits Margin Remark
(MHz) {dB/m) (4B} {dB) {dBuV) {dBuV/m) (dBuV,/m) {dE)
1 2420.00 27.358 6.71 34.03 gg.81 £9.07 74.00 -15.07 Peak
2 T426.00 3&.5%& 11.&0 31.95 29.77 45,98 74.00 28.02 Peak
3 7834.00 38.88 11.47 31.40 29.93 48,88 74.00 27.32 Peak
4 9585.00 37.%2 11.4%9 31.93 28.05 45.73 74.00 28.27 Peak
5 10214.00 3E8.45 11.47 2.17 29,12 45.90 74.00 27.10 Peak
& 14345.00 41.7& 10.92 2.93 28.68 42,43 74.00 25.57 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading.
The emizsicon lewels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

Level {[dBu\im)

120

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

e

g%}

|
&

ot

10

1000 4000, 6000, 8000, 10000.

Frequency (MHz)

12000. 14000. 16000. 18000

9646

o
(£
[re]

Site no. 1z chanber Data no.

Dis. / AEnt. 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit FCC PART 15C PERKE

Env. /S Ins. Tenmp:23.6" ;Humi:26%;Press:101.52kFa

Engineer Tony

EUT Car DWD PLAYER

Power DC 12V

M/N
Test Mode

San Antcocnic &40
GFSK TX 2430MH=z

Ant. Cable Enp Emissicn

Fre actor Loss Factor BReading Level Limits Margin Femark

MH=z {dB/m) (dB) {dB) {dBuWV) {dBuV,/m) {dBuV,/m) {dB)
1 2480.00 27.58 6.71 34.03 89.33 29.59 74.00 -15.59 Eezk
2 7375.00 36.57 11.5%9 31.98 30.3& 45,54 74.00 27.4¢8 Eezk
3 g004.00 37.01 11.40 31.22 29.59 45.78 74.00 27.22 Eezk
4 10146.00 38.38 11.51 2.05 27.87 45,849 74.00 258.31 Eezk
5 10724.00 38,22 11.30 33.14 27.43 44,81 74.00 29.1% Eezk
& 1439&.00 41.79 10.82 2.83 27.83 47.71 74.00 258,249 Eezk

Emission Level= Antenna
2. The emissicn levels that
limit are not reported.

Factor + Cabkle Loss - Emp Factor
204E below the official

are
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FCC ID: RPL-SANANTO640

120LE¥H£UBUUWH]

110

FCC PART 15C PEAK

fo

FCC PART 156C AV

LJﬂ”*““"me;N‘““Wmﬁﬂf»r””vrﬁMM“\“dvkﬁ*ﬂi\Nf

ha
[F%)
F

50

30

10

1000 4000, Gooo, a0o0, 10000. 12000. 14000, 16000. 18000
Frequency (MHz)

Site no. » 1# 948 chanber Data no. : 532
Dis. / Ant. : 3m ENT 1-18G Ant. pol. : HORIZONIAL
Limit » FCC PLRT 15C EPELK

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kF:
Engineer » Tony
EUT : Car OWVD PLRAYER
Power : DC 12V
M/ : Jan Antonic &40
Teat Mode : E-DESE TX 2402MH=
Ant. Cable Enp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark

(MHz) {dB/m) (dBE) (dE} {dBu¥) {dBuV,/m) {dBuV,/m) {dE)

1 2402.00 27.81 6.62 34.18 38.45 g8.50 T4.00 -14.50 Fegk
2 T426.00 3&.5& 11.&0 31.95 31.41 47,82 74.00 26.38 Fezk
3 7834.00 36.88 11.47 31.40 31.02 47,77 74.00 26.23 F=ak
4 10180.00 38.42 11.45 2.11 30.12 47,52 74.00 268.08 F=ak
5 14260.00 41.88 10.92 33.1%8 30.02 43 T4.00 24,57 Feak
& 17235.00 40.85 10.30 33.66 28.82 4.7 74.00 27.2% F=ak

Femarks: 1. Emission Lewel= Zntenna Factor + Cable Loss - AZmp Factor + Reading.
2. The emission lewels that are 204B below the ocfficial
limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBu\/m)

110

FCC PART 15C PEAK

70

FCC PART 15C AV

L]

M ]

50

30M

10

1000 4000, 6000, 8000, 10000,

Frequency (MHz)

12000. 14000. 16000. 18000

Site no. 14 986 chamber Data no. 333

Dis. / Ant. 3m ENT 1-18G Ant. pol. @ VERTICAL
Limit FCC PART 15C PERK

Env. / Ins. Temp:23.6" ;Humi:56%,;Pres3:101.52kEa

Engineer Tony

EUT
Power
M/

Test Mode

Car OWD PLAYER

DC 12V

San Antonic 640
Z-DESE TX 2402MHz

Ant Cable Amp Emissicn
Freq. Factor Loss Factor Reading Lewvel Limits Margin Rema
(MH=) dBs/m) (dB) {dE) {dBuv) {dBuV,/m) {dBuV,/m) {dE)

1 2402.00 27.81 6.62 34.13 g88.25 88.30 74.00 -14.30 Feak
2 7120.00 3&.08 11.51 2.28 30.42 45.73 74.00 28.27 Feak
3 7783.00 3&.539 11.50 31.45 30.28 45,32 74.00 27.08 Feak
4 9636.00 37.96 11.48 31.91 28,43 4g.22 74.00 27.78 Beak
3 11030.00 39.50 11.27 33.71 26.73 43.73 74.00 30.21 Feak
i 14413.00 41.80 10.92 32.78 28.71 43.485 74.00 25.35 EFeak

Emission Level= RAntenna Factor + Cable Loss - Emp Factor
The emission lewvels that 204E below the ocfficial
limit are not reported.

are

+ Beading.
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FCC ID: RPL-SANANTO640

120 Level (dBuV/m)

110

a0 1

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

[ 1}

4]

P e e c e

Cad
P

[

30

10

1000 4000, G000, 2000, 10000. 12000. 14000, 16000. 18000
Frequency (MHz)

Site no. : 1# 988 chamber Data no. @ 536

Dis. / Ant. : 3m  ANT 1-18G Ant. pol. @ HORIZONTAL
Limit : FCC BART 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:56%;FPress:101.52kFa

Engineer : Tony

EUT : Car OVD PLAYER

Power : DC 12V

M/H : San Antonic &40

Teat Mode : Z-DPSK TX 2441MH=

Ant. Cakle Lmp Emizsicn

Freqg actor Loss Factor PReading Level Limits Margin Femark

MHz) {dB/m) 4B} {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2441.00 27.80 6.67 34.12 g8.21 88.36 74.00 -14.3% Fezk
2 T428.00 6.56 11.&0 31.95 29.48 45,82 74.00 28.18 Fezk
3 2004.00 37.01 11.40 31.22 29.34 46.53 74.00 27.47 Beak
4 9126.00 37.62 11.52 2.41 £9.31 45,04 74.00 27.94 Fezk
5 10095.00 38.27 11.53 31.95 29,12 45,97 74.00 27.03 Fezk
& 14430.00 41.82 10.93 2.84 27.349 47.30 74.00 26.70 Beak

Femarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Beading.
The emissicon lewels that are 204B below the ocfficiel
limit are not reported.

%]
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FCC ID: RPL-SANANTO640

Level (dBu\/m)

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

[4%]
I

1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/N

Test Mode

Frequency (MHz)

1# 948 chamber Data no. : 537
3m INT 1-12G Ent. pol. : VERTICLL

FCC ELRT 15C PELKE
Temp:23.6" ;Humi:56%;Press:101.52kFa

Tony
Car DVD PLAYER
DC 12V

San Antonic &40
3-DFSK TE 2441MHz

int. Cakble Amp Emiszsion

Fre Factor Loas Factor Reading Lewvel Limits Margin Femark

{MHz) {dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 2441.00 27.&0 6.67 34,12 2E.45 E22.80 74.00 -14.&0 Eeak
2 5216.00 31.88 12.33 32.17 30.45 42,239 74.00 31. EFeak
3 T7154.00 .25 11.52 32,21 29.70 45.2¢ 74.00 28 Eeak
4 2004.00 37.01 11.40 31,22 28.01 45,20 74.00 28 Eeak
5 10333.00 38.88 11.40 32.40 28,48 44,14 74.00 23 EFeak
& 14396.00 41.79 10.92 32.83 27.83 47.71 74.00 24, Eeak

Remarks: 1.

Emissicon Lewel= Antenna Factor + Cable Loss - Amp Factor

+ Reading.

2. The emissicn lewvels that are 204B below the cfficial
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBu\im)

120
110
a0 1
FCC PART 15C PEAK
70
FCC PART 156C AV
50 3 4 5 g
%quﬂyszufnfuVWLﬁﬂﬁhf”“L”J“““*“ﬂn«mhmﬁAVW~ﬁm”*m“u\«haf#na¢wJ*a»uﬂ
3UJLMWﬁKﬂ
10
G1EIEIEI 4000, Gooa, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. : 1# 9868 chamber Deta no. @ 538
Dis. / Ant. : 3m INT 1-18& Ant. pol. : VERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.8" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : Car DWVD FLAYER
Power : DC 12V
M/ : Jan Antonic &40
Test Mode : B-DESKE TX 2450MH=
int. Cakble Lmp Emission
Freq. Factor Loass Factor PReading Level Limits Margin Femark
(MHz) {dB/m) (dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)

1 2430.00 27.58 6.71 34.03 g88.25 g8.51 74.00 -14.51 Feak
2 4395.00 31.54 2.5%9 2.00 30.98 .11 74.00 30.89 Feak
3 7460.00 36.52 1l.81 3l.391 23.41 45.483 74.00 28.37 Feak
4 g004.00 37.01 11.40 3l.24 23.23 4g.42 74.00 27.58 Feak
3 10180.00 38.42 11.4%9 2.11 28.85 46.485 74.00 27.35 Feak
& 142580.00 41.488 10.32 33.1%9 28.70 43.11 74.00 25.89 Feak

Femarks: 1. Emissicn Lewvel= Entenna Factor + Cabkle Loss - AZmp Factor + Reading.
2. The emissicn levels that are 20d4dB below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

120

Level (dBuvim)

110

FCC PART 15C PEAK

70

FCC PART 158C AV

50

S

10

[
[}

1000

4000, G000, &000, 10000, 12000, 14000,

Frequency (MHz)

16000,

18000

Site no. 14 96& chamber Data no. 539
Dis. / AEnt. 3m ANT 1-12G Ant. pol. HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kF:
Engineer Tony
EUT Car LOVD PLAYER
Power Do 12V
M/H San Antonic &40
Test Mode E-DESK TX 2450MH=z
Ant Cable Emp Emission
Fredq. Factor Loss Factor Resding Lewel Limits Margin Femark
MHz) {dB/m) dB) {dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 240,00 27.58 6.71 34.03 87.31 87.57 74.00 -13.57 Feak
2 7480.00 36.52 11.81 31.91 28.11 44,33 74.00 29.87 Feak
3 go004.00 37.01 11.40 31.22 28.584 45,03 74.00 27.87 Feak
4 10214.00 35.48 11.47 2.17 27.71 45,43 74.00 258.51 Feak
5 13240.00 39.48 11.4% 34.72 27.82 44,02 74.00 29.98 Feak
i 142%4.,00 41.71 10,82 33.08 26.139 45,74 74.00 22.28 Feak
Femarks: 1. Emissicn Level= Zntenna Factor + Cable Loss - Emp Factor + Beading.
2. The emissicon lewvels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

18000MHz — 25000MHz

12E|Lt-“|.'t-‘l LUEuwITm)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50 1~q~v*vwﬁ,umﬁ¢w~v“’mJuf .

30

10

12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 134 986 chamber Data no. : 550
Di=z. / Ant. 1 3m ENT ARCOVE 18G Ant. pol. : VERTIICAL
Limit : FCOC PART 15C FERK
Env. /S Ins. : Temp:23.8" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EOT : Car OVD PLAYER
Power : DC 12V
M/ : Jan Antonic &40
Test Mode : GFSKE TX 2402MH=z
Cable Enp Emissicn
Freq. Loas Factor BReading Level Limits Margin Femark
MHz) {dB}) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 22494,00 45.80 20.85 34.38 12.89 45.14 Peak
2 24335.00 45.87 22.23 33.30 13.43 458.03 Peak
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cabkle Loss - Zmp
2. The emission lewels that are 204B below the ocfficiel
limit are not reported.
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FCC ID: RPL-SANANTO640

120

Level (dBul/m)

110

a0

FCC PART 15C PEAK

70

a0

30

10

MW

FCC PART 15C AV

18000

Site no.

Dis. / Ent.
Limit

Env. /S Ins.
Engineer

EUT

Prtre
DOWEL

M/H
Test Mode

19000, 20000,

21000,

Frequency (MHz)

1# 9464 chamber Data
3m ANT ABVCE 186G Ant
FCC PART 15C PERKE

Tenmp:23.6" ;Humi:56%; Press:101.52k

Tony

Car DWD PLAYER
DC 12V

San Antonic &40
GFSK TX 2402MH=z

AORIZONTAL

24000, 25000

': 'jE :|

Bemarks: 1. Emission Level= REntenna

2. The emission levels that

limit are not reported.
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120

FCC ID: RPL-SANANTO640

Level {(dBuvim)

110

a0

FCC PART 15C PEAK

70

a0

30

10

W

FCC PART 15C AV

LI P

EETEIPEEET S

18000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

M/H

Test Mode

no.

/ Rnt.

20000. 21000. 22000,

Frequency (MHz)

18000,

Data no. : 55
Ant.

: chamber

3 ANT RBVOE 118G
FCC BART 15C PELE
Temp:23.6" ;Humi:56%; Press3:101.52kFa

pol. @ HO

Tony

Car LVD PLAYER
DC 12V

San Antonic &40

GFSE TX 2441MHz

23000.

£
RIZONTAL

24000,

25000

Emissicn
Freq. Reading Level Limits Margin Femark
MHz) {dBuV) {dBuV,/m) {dBuV,/m) [fs1=3]
1 229568.00 13.17 45.01 74.00 27.9%
2 23894.00 14.04 48.71 74.00 25.2%
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Zmp Factor + Reading.
2. The emissicn levels that are 20d4B kelow the official

limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBuV/m)

120

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

12000

19000,

20000,

21000, 22000,
Frequency (MHz)

23000,

24000, 25000

Site no. 14 96& chamber 553
Dis. / Ant. 3m ANT AROVE 138G : VERTICAL
Limit : FCC BRRT 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%,Pres3:101.52kFa
Engineer Tony
EUT : Car OVD PLAYER
Power DC 12V
M/H San Antonic &40
Test Mode GFSK T¥ 2441MHz
Cable e Emisszicon
Freq. Loas Factor Reading Lewvel Limits Margin Femark
MHz) {dB) {dE) {dBuV) {dBuV,/m) {dBuV,/m) (dB)
1 23110.00 45.82 21.25 33.74 13.30 45,43 74.00 27.57
2 239585.00 45.80 22.03 2.83 13.17 47.87 74.00 26.03
Femarks: 1. Emission Lewvel= Rntenna Factor + Cable Loss - Zmp Factor + Beading.
2. The emissicn levels that are 204E below the officisl
limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBu\im)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50 1
WWW

30

10

18000 158000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 9868 chamber Deta no. @ 554
Di=z. / Ant. 1 3m ENT ARCOVE 18G Ant. pol. : VERTICAL
Limit : FCOC PART 15C FERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EOT : Car DVD PLAYER
Power : DC 12V
M/ : Jan Antonic &40
Teat Mode : GFSE TX 2480MH=
Cable Emiszicn
Freq. Loazs Feading Level Limits Margin Femark
MHz) {dB) {dBuV) {dBuV/m) {dBuV/m) {dE)
23236.00 45.85% 21.3& 33.81 aa 45,40 74.00 27.80 Peak
2 23880.00 45.83 21.94 32.93 23 47.8 74.00 26.13 Peak
Femarks: 1. Emissicn Lewvel= Antenna + Cable Loss - Zmp Factor + Reading.
2. The emission lewvels that IdEB below the ocfficial
limit are not reported.
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FCC ID: RPL-SANANTO640

120LevmtdBuU¢ﬂ]

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV
50 1 Z

MWW

30

10

12000 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

L

Site no. : 1# 98& chamber Data no. : 555
Dis. / REnt. : 3m INT RBVCE 128G int ol. : HORIZONTAL
Limit : FCC BLRT 15C FERK

Env. / Ins. : Temp:23.6" ;Humi:5&%;Press:101.52kPka
Engineer : Tony
EUT : Car OVD PLAYER
Power : DC 127
M/H : Jan Antonic &40
Teat Mode : GFSK TX 24E20MH=
Ant. Cable Amp Emissicn

Freq. Factor Loss Factor Reading Lewvel Limits Margin Femark
Hz) {dB/m) (dB) {dB} {dBuWV) {dBuV,/m) {dBuV,/m) {dB}

Loss - Enp F
w the cfficial

Femarks: 1. Emission Lewvel= Antenna
2. The emissicon levels that
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBul/m)

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

M

30

10

1_"__J_A,Jaﬂh~dfﬂmrﬁ4vw,r=wﬂvaLrﬁaAthth'

18000 18000, 20000. 21000. 22000. 23000,
Frequency (MHz)

Jite no. : 1# 948 chamber Data no. : 554
Di=. / Ant. : 3m ENT RBVOE 128G Ent. pol. : HORIZONTAL

Limit : FCC PART 15C PERK

Env. J Ins. : Temp:23.6" )Humi:S56%;Press:101.52kFa
Engineer : Tony

EUT : Car OWVD PLRAYER

FPower : DC 12V

M/H : San Antconic &40

Test Mode : 5-DESE TX 2402MHz

Cable Anp Emission
Lewvel
{dBuV/m)

s
ka2 Ba
[N L]
et

i

=

=

-

e

1
o
[Tepi]
[ R L]
[ e
S L]
-

(%)
53

1

s

2

=

e

o

(%)
o

1

.

-

-

Femarks: 1. Emission Level= Antenna
The emissicon lewels tha

limit are not reported.

[

24000, 25000

Margin Femark

[
2

28.65
26.07
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FCC ID: RPL-SANANTO640

Level (dBu\/m)

120
110
a0
FCC PART 15C PEAK
io
FCC PART 156C AV
a0 1 2
WMW
30
10
G1EUUU 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. no. » 557
Di=s. / Ant. 186 pol. @ VERTICAL
Limit FCC PART 15C FERK
Enwv. / Ins. Tenp:23.6" )Humi:56%;Press:101.52kFa
Engineer Tony
EUT Car DWD PLAYER
Power DC 12V
M/H San Antonic &40
Teat Mode Z-DPSK TX 2402MHz
Cable Anp Emission
Freq. Loas Factor Reading Lewvel Limits Margin Femark
MH=z) {dB) s 1=3] {dBuV) {dBuV,/m) {dBuV,/m) dB)
1 22634.00 5.75% 20.893 4.2 28.35
2 242146.00 45,85 22.17 33.15 26.23
Femarks: 1. Emission Level= Antenna + Beading
2. The emisgzicn lewels that

limit

are not reported.
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120

FCC ID: RPL-SANANTO640

Level (dBuVim)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

T DR DV SO s

1

WW

Ly
“

18000

Jite no.
Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

[

FOWeL

M/
Test Mode

20000, 21000, 22000, 23000,

Frequency (MHz)

19000,

1# 9468 chamber
3m ENT RBOVE 128G

no. 558
cl. : VERTICAL

HE ]
]

]

FCC PART 15C PERK
Temp:23.6" ;Humi:56%;Press:101.52kPa
Tony

Car DWVD PLAYER

DC 12V

San Antconic &40
2-DPSK TX 2441MH=

Emission
Lewvel

{dBuV,/m) {dBuV,/m) s 1=3]

limit are not reported.

24000,

Limits Margin

25000
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FCC ID: RPL-SANANTO640

120Level (dBu\Im)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 19000, 20000, 21000, 22000,

Frequency (MHz)

Site no. : 14 984 chamber Data no.
Dis. / Ent. : 3m ANT ABVOE 188G Ant. pol.
Limit : FCOC BART 15C PERE

Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kFa
Engineer : Tony

EUT : Car OWVD PLAYER

Fower : DC 12V

M/H : San Antonic &40

Teat Mode Z-DESK TX 2441MH=z

Cable Anp Emissicn
Loas Factor BReading Level
(dE) {dB} (dBu¥) {dBuV,/m)

23000, 24000, 25000

AORIZONTAL

Limits Margin Femark

{dBu¥V,/m) s 1=3]

Femarks: 1. Emission Level= Antenna
2. The emissicn lewvels that are 20d4B below the official
limit are not reported.

tor + Cable Loss -
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FCC ID: RPL-SANANTO640

120 Level (dBuVim)

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

M

1

fAJHﬂ#»UMuHM—rw¢fMF

Ly
“

18000 19000,

20000,

1

FERK

21000, 22000,
Frequency (MHZ)

23000,

Jata no : 5&0
Ant. pol. : HORIZONWNTAL

8" ;Humi:56%;Press:101.52kPa

Site no. 1# 968 chamber
Dis. / Ent. 3m ANT ABVOE
Limit : FCC PART 15C
Env. / Ins. Temp:23.
Engineer Tony

EUT : Car OWD FLAYER
Power D 12V

M/N San Antonic &40

Test Mode

2-DF3K TE 2430MH=z

Emission
Lewvel Limits
{dBuV/m)

24000, 25000

oo
[ L}

Emissicn Level= Antenn

2. The emiszion levels that
limit are not reported.

13.5¢& 46.83 74.00

13.82 43.1%9 74.00
ctor + Cable Loss - AZmp Factor
re 204B bkelow the official
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FCC ID: RPL-SANANTO640

120

110

a0

7o

50

30

10

Level (dBu\im)

FCC PART 15C PEAK

FCC PART 15C AV

I R I P

1

2
A TN PR

18000

19000,

20000,

21000, 22000,
Frequency (MHz)

23000,

24000, 25000

Site no. 1% 96& cheamber 56l
Dis. / BEnt. 3m ANT ABOVE 18G : VERTICAL
Limit FCC PART 15C PERE
Env. /S Ins. Temp:23.6" ;Humi:568%;FPress:101.52kFa
Engineer Tony
EUT Car DWD PLAYER
Power DC 12V
M/H San Antonic &40
Teat Mode Z-DPSK TX 24E0MH=z
Cable Amp Emissicon
Freq. Loss Factor EReading Lewel Limits Margin Femark
(MHz) (dB) {dB) {dBuV) {dBuV,/m) dBuV/m) 4B}
1 23166.00 45.83 21.30 33.67 12.53 45.7%8 74.00 28.21
2 23936.00 45.81 21.9% 32.88 12.41 47.13 74.00 26.87
Remarks: 1. Emissiocn Lewel= Antenna Factor + Cakle Loss - Zmp Factor + Beading.
2. The emiszion lewvels that are 204B below the official

limit are not reported.
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FCC ID: RPL-SANANTO640

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.2. Block Diagram of Test setup
Above 1GHz

ANTENNA EL EVATION VARIES FROM 1 TO 4 METERS

3 Meters
| > |

EUT and
I Support System

15m(L)*1.0m(W)*1.5m(H)

TUERN TABLE
(FIBRE GLASS)

SIS NN NN INENEEENEENEEENEEN,
u
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FCC ID: RPL-SANANTO640

9.3. Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on
the EUT and let it working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions
(a) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = IMHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .

9.4. Test Result

EUT: Car DVD PLAYER
M/N: San Antonio 640

Power: DC 12V
Test date: 2015-06-29  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.
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FCC ID: RPL-SANANTO640

9.5. Test Data
Level (dBuV/m)

120

110

a0

FCC PART 15(

fo

FCC PART }

50

30

10

2300 2310,

2330,

2350,
Frequency (MHz)

2370, 2380, 2410

Site no. 1% 9648 chamber 524
Dis. / Ant. 3m INT 1-1&& HORIZONTAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT Car OVD PLAYER
Power DC 12V
M/H San Antonic 640
Test Mode GFSKE TX 2402MHz (No Hopping)
Emiszion
Feading Level Limits Margin Femark
{dBuv) {dBuV/m) {dBuV/m) {dE)

1 2353.24 27.70 30.85 30.91 74.00 43.0%8

2 2390.00 27.64 30.98 31.05 74.00 42,495

3 2400.00 27.81 2.39 2.44 74.00 41,38

4 2402.00 27.81 gg8.448 g8.51 74.00 -14.51
Femarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Emp Factor + Beading

2. The emissicn lewvels that are 204B below the ocfficiel
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBuV/m)

120
110
a0 ﬁ
FCC PART 150 PEAK
fo
FCC PART 18C AV
50
30
10
0
2300 2310, 2330, 2340, 2370, 2390, 2410
Frequency (MHz)
Site no. 14 96& chamber Data no. 525
Di=z. / Ant. 3m  ANT 1-12G knt. pol. @ VERTICLL
Limit FCC PART 15C FERK
Env. / Ins. Temp:23.6" Humi:56%,Press:101.52kFa
Engineer Tony
EOT Car DWVD FLAYER
Power DT 12V
M/N San Antonioc &40
Test Mode GFSKE TX 2402MHz (No Hopping)
Ant Cable Enp Emission
Fre Factor Loss Factor BEReeding Lewvel Limits Margin Fena
(MH=) dB/m) dB} s 1=3] (dBuv) {dBuV,/m) {dBuV,/m) [fs1=3]
1 2330.80 27.73 g.54 34.23 3z2.72 32.74 74.00 41,24 Peak
2 2390.00 27.84 6.62 34.1% 30.353 30.80 74.00 43,40 Peak
3 2400.00 27.& 6.62 34,18 31.20 31.25 74.00 2.75 Peak
4 2402.00 27.8 6.62 34,18 87.79 27.84 T4.00 -13.54 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emissicn levels that are 20d4dB bkelow the cfficial
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1506020 Page 78 of 106



FCC ID: RPL-SANANTO640

120 Level (dBu\im)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

3&

30

10

024?5 2478, 2480, 2482, 2484, 2486, 2488. 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Site no. : 1% 9&& chamber Data no. 530
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAEL
Limit : FCOC BART 15C PERK
Env. S Ins. : Temp:23.6" Humi:5&%:Press:101.52kFa
Engineer : Tony
EUT : Car DWVD PLAYER
Power : DC 12V
M/H : San Antonic &40
Test Mode : GFSKE TX 2450MHz (Mo Hopping)
Cable Anp Emission
Fred. Loss Factor Eeading Level Limits Margin Femark
MH=z) {dB) {dB) {dBuV) {dBuV/m) {dBuV,/m) {dE)
1 2480.00 27.358 6.71 34.03 87.57 87.83 74.00 -13.83
2 2483.50 27.358 6.71 34.03 3l 31.487 74.00 42.33
3 2491.48 27.38 6.73 34.03 31.28 31.568 74.00 12,44
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading
2. The emission levels that are 204B kelow the cfficial

limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBuW/m)

110

ag !

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2475 2478, 2480, 2482, 2484, 2486. 2488, 2490, 24982, 2484, 24946, 2498, 2500
Frequency (MHz)

Site no. : 1% 9868 chamber Data no. : 931

Di=z. / Ant. : 3m ANT 1-18G Ant. pol. @ HORIZONWTAL
Limit : FCC BART 15C PERE

Env. / Ins. : Temp:23.6";Humi:56%;FPress:101.52kFa

Engineer : Tony

EUT : Car DWVD PLAYER

Power : DC 12V

M/H : Jan Antonic &40

Test Mode : GFSKE TX 2480MHz (No Hopping)

Cable Anp Emission
Fredq. Loss Factor BReading Lewvel Limits Margin Remark
MH=z) {dE) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 2480.00 27.58 6.71 34.03 58.27 28.53 74.00 -14.53
2 2483.50 27.58 6.71 34.03 31.47 31.73 74.00 42.27
3 2491.23 27.58 6.73 34.03 30.85 31.13 74.00 42,87
Femarks: 1. Emissicn Lewvel= Entenr r + Cable Loss - Anp Factor + Reading.
2. The emissicon lewvels that are 204BE below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBu\im)

120
110
90 d
FEEPAHT15[PEAH
]
FCC PART éﬁ AN
a0
1 Z
30
10
0
2300 2310, 2330, 2380, 2370, 2380, 2410
Frequency (MHz)
Site no. 1% 96& chember Data no. 334
Di=z. / Ant. 3m ANT 1-18G Ent. pol. @ VERTICAL
Limit FCC PRART 15C PERE
Env. / Ins. Temp:23.6";Humi:56%;PFres3:101.52kFa
Engineer Tony
EUT Car DWD PLAYER
Power DC 12V
M/ San Antonic &40
Test Mode Z-DESKE TX 2402MHz (No Hopping)
Ant Cable Anp Emissicon
Freq. Factor Loss Factor Reading Lewvel Limits Margin Femark
{MH=z) {dB/m) ({dB) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2351.59 27.70 34,22 30.94 31.00 74.00 43.00 Fezk
2 2390.00 27.&4 34.1% 31.80 31.4&7 74.00 42.33 Fezk
3 2400.00 27.81 34,18 31.32 31.37 74.00 12.8 Fezk
4 2402.00 27.81 34,18 85.65 £5.70 74.00 -11.70 Fezk
Bemarks: 1. Emission Lewel= AEntenna Factor + Cable Loss - Emp Factor + Beading.
2. The emiszion lewels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

170 Level (dBuV/m)

110

FCC PART 15(}| PEAK

70

FCC PART Ii‘E AV

50

2
30 P

10

2300 2310. 2330, 2350, 2370. 2390. 2410
Frequency (MHz)

S5ite no. : 1# 9868 chamber Data no. 335
Dis. / Ant. : 3m ANT 1-18¢ Ant. pol. : HORIZONWTAL
Limit : FCOC BRART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : Car OWVD PLAYER
Power : DC 12V
M/H : San Antonioc &40
Test Mode : S-DPSKE TX 2402MHz (No Hopping)
Ant. Cable Enp Emission
Fredq. Factor Loss Factor BEeading Level Limits Margin Femark
(MH=) {(dB/m) (4B} {dE) {dBuV) (dBuV,/m) {dBuV,/m) {dB)
1 2350.439 27.70 6.56 34.22 31.34 31.58 74.00 42,42 Fezk
2 23%0.00 27.& g.82 34.19 31.29 31.36 74.00 42,64 Peak
3 2400.00 27.& 6.62 34,18 2.07 2.12 74.00 41,88 Fezk
4 2402.00 27.& 6.82 34.18 g8.91 22.96 74.00 -14.9& Peak
Femarks: 1. Emissiocn Lewvel= Antenna Factor + Cabkle Loss - Emp Factor + Beading.
2. The emission levels that are 20d4B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBu\im)

120
110
a0 1
FCC PART 156C PEAK
70
FCC PART 156C AV
50
£ 3
30
10
G24?5 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 24984, 2496, 2498, 2500
Frequency (MHz)
Site no. : 1# 9886 chamber Date no. @ 540
Dis. / Ant. : 3m  ANT 1-13G Ant. pol. : HORIZONTAL
Limit : FCOC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:5€%;Press:101.52kFa
Engineer : Tony
EUT : Car DWVD PLAYER
M/H : Jan Antonic &40
Test Mode : B-DPSK TX 2450MH=z (Ho Hopping)

Cable Enp Emissicn
Freq. Loss Factor Reading Level Limits Margin Femark
MH=z) {dB) {dB) {dBuv) {dBuV/m) {dBu¥V,/m) {dB}
1 2480.00 27.58 .71 34.03 87.73 27.99 74.00 -13.99
2 2483.50 27.58 .71 34.03 31.93 32.1% 74.00 41.81
3 2491.43 27.5E 6.73 34.03 31.1% 31.47 74.00 2.53

Femarks: 1. Emissicn Lewvel= Antenn
2. The emissicon lewvels that
limit are not reported.

P
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FCC ID: RPL-SANANTO640

Level (dBu\im)

120

110

a0

FCC PART 15C PEAK

fo

FCC PART 15C AV

a0

30

10

(F]

2475

2478, 2480, 2482, 2484, 2486,

2488,

2490, 2482, 2494,

2496, 2488, 2500

Frequency (MHz)
Site no. 1% 984 chamber Deta no. 241
Dis. / Ant. 3m ANT 1-18G Ant. pol. : VERTICAEL
Limit FCC PART 15C FERK
Env. /S Ins. Temp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer Tony
EUT Car OVD PLAYER
Power DC 12V
M/H San RAntonic &40
Test Mode Z-DPFSK TX 2430MHz (No Hopping)
e Emissicn
Freq. Factor BReading Level Limits Margin Femark
(MHz) {dB) dBuv) {dBuV/m) {dBuV/m) {dB)

1 2480.00 27.58 6.71 34.03 26.88 27.14 74.00 -13.14

2 2483.50 27.58 6.71 34.03 31.48 31.94 74.00 42.08

3 2490.35 27.58 6.73 34.03 31.10 31.38 74.00 2.62
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Beading

2. e 204dB below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBuVim)

120
110
a0 N
FCC PART 15¢ PHAF
70
FCC PART 15C |aV
50

30
10
0
2300 2310, 2330, 2380, 2370, 2390, 2410
Frequency (MHz)
Site no. : 1# 988 chamber Dete no. @ 542
Dis. / Ant. : 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit : FCOC BART 15C PERKE
Env. f Ins. : Temp:23.6" Humi:5&%;FPress:101.52kFa
Engineer : Tony
EUT : Car OWVD PLAYER
Power : DC 12V
M/N : Jan Antonic &40
Test Mode : GFSK TX 2402MHz (Hopping On)
Ant Cable Enp Emission
Fredq. Factor Loss Factor EReading Lewvel Limits Margin Remark
(MH=) {dB/m) (4B} {dE) (dBu¥) {dBuV,/m) {dBuV,/m) {dB)
1 2345.32 27.70 6.56 34.22 2.14 2.20 74.00 41.80 Fezk
2 23%0.00 27.684 6.62 34.1% 31.83 31.90 74.00 42,10 Fezk
3 2400.00 27.681 6.62 34.18 34,84 34.89 74.00 39.11 Fezk
4 2405.82 27.81 g.ed 34,18 89.98 30.05 74.00 -1&.05 Fezk
Remarks: 1. Emission Lewvel= REntenna Factor + Cabkle Loss - Emp Factor + REeading.
2. The emissicn levels that are 204E below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

Level (dBuvim)

120
110
a0 i
FCC PART 150 HEAK
70
FCC PART 150 AV
a0
1 i
b e ke e e g e e g oy P )
30
10
0
2300 2310. 2330. 2340, 2370. 2390, 2410
Frequency (MHz)
Site no. 14 98& chamber Data no. 243
Dis. / AEnt. 3m  RNT 1-18G Ant. pol. HORIZONTAL
Limit FCC BRRT 15C FERK
Env. / Ins. Temp:23.6" Humi:56%,Pres3:101.52kFa
Engineer Tony
EUT Car LOWVD FLAYER
Power Do 12V
M/H 3an antonioc 640
Test Mode GFSKE TX 2402MHz (Hopping On)
Ant Cable Enp Emissicon
Freq. Factor Loas Factor Reading Lewvel Limits Margin Femar
(MH=) dB/m) (4B} {dB) {dBu¥) {dBu¥V,/m) {dBu¥V/m) {dB)
1 2343.72 27.70 6.56 34,22 32.37 32.41 74.00 41.3% Peak
2 23%0.00 27.64 6.62 34,18 31.99 32.08 74.00 41,54 Peak
3 2400.00 27.81 6.62 34,18 32.12 32.17 74.00 41.83 Peak
4 2403.95 27.81 g.a4d 34,18 90.47 30.54 74.00 -18.54 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission lewels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBu\im)

110

agl |

70

Jﬂ'\mﬂ )[k\ FCC PART 15C PEAK

FCC PART 15C AV

50

]
Lad

30

10

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2484, 2496, 2488, 2500
Frequency (MHz)

Site no. : 1# 988 chamber 244
Dis. [/ Ant. : 3m ANT 1-18G HORIZONTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%,;Pres3:101.52kFa
Engineer : Tony
EUT : Car OWVD FLAYER
Power : DC 12V
M/H : Jan Antonic &40
Test Mode : GFSK TX 2450MHz (Hopping On)
Cable Anp Emissicn
Freq. Loas Factor BReading Level Limits Margin Femark
MH=z {dB) {dB} {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 2475.88 27.5% 6.71 34.0& g9.22 29.45 74.00 -15.45
2 2483.50 27.58 £.71 34.03 32,81 32.87 74.00 41.13
3 2493.20 27.58 6.73 34.03 31.82 31.90 74.00 42,10
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

2. The emissicn lewvels that are 204B bkelow the official
limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBuV/m)

110

FCC PART 15C PEAK

LTI
S

V

FCC PART 15C AV

50

30

10

3
| PN S T P N A S U

2475 2478, 2480, 2482

Site no. : 1# 968 chamber
Dis. /f

Engineer : Tony

EUT : Car OWVD FLAYER

Power : DC 12V
M/H : San Antonic 64
Test Mode : GFSK TX 2420MH

Ant Cable

Freq. Factor Loas

MH=z) 4B /m) 4B}

1 2478.05 27.58 6.71
2 2483.50 27.58 6.71
3 2490.80 27.58 6.73

Ant. : 3m ANT 1-12G
Limit : FCC PRRT 15C FERK
Env. / Ins. : Temp:23.68";Humi:568%;FPress:101.5

&}

[TEpTs}

Ll Dl

[EE I ]
oo R
-1

2480, 2492, 2494, 24946, 2498, 2500
Frequency (MHz)

545
: VERTICEL

Limits Margin Femark
{dBuV,/m) {dB}

74.00 -16.29
74.00 42.31
74.00 40.13

Femarks: 1. Emiszicn Lewvel= Antenna F
2. The emission lewvels that
limit are not reported.

+ Cable Loas
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FCC ID: RPL-SANANTO640

Level (dBuV/m)

120

110

an

- —_—

FCC PART 15¢C PE

7o

FCC PART 15C AN

50

30

10

2300 2310, 2330, 2380, 2370, 2390, 2410
Frequency (MHz)

Site no. : 1% 9686 chamber Data no. : Sda
Di=s. / Ant. : 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit : FCC PRRT 15C FERK
Env. / Ins. : Temp:23.6" ;Humi:56%:Press:101.52kFa
Engineer : Tony
EUT : Car OWVD PLAYER
Power : DO 12W
M/ : Jan Antonic &40
Test Mode : BE-DPSK TX 2402MHz (Hopping On)
Ant. Cable Enp Emission
Freq. Factor Loas Factor Reading Lewvel Limits Margin Femark

(MHz) {(dB/m) (4B} {dB} (dBu¥) {dBuV,/m) {dBuV,/m) {dB}

1 43.21 27.70 G.346 J4.22 2.17 2.21 74.00 41.7% EBeak
2 330.00 27.684 6.6 34.13 31.50 31.57 74.00 42,43 Feak
3 00.00 27.81 6.6 34.13 31.42 31.47 74.00 42.53 Feak
4 0g.02 27.81 a.a4d 34.13 30.27 30.34 74.00 -14.34 Feak

Femarks: 1. Emissicon Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emission lewels that are 204B below the official
limit are not reported.
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FCC ID: RPL-SANANTO640

120 Level (dBu\im)

110

FCC PART 15¢ PE HL

70

FCC PART 15C AN

50

]

WWM&MMMHWMMWMJ £
30

10

2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)

Site no. : 14 984 chamber Data no. 1 547
Dis. / Ant. 1 3m ANT 1-18G Ant. pol. @ HORIZONTAL
Limit : FCOCO BART 15C PERK
Env. [ Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : Car OWVD PLAYER
Fower : DC 12V
M/H : Jan Antonic &40
Test Mode : S-DPSKE TX 2402MHz (Hopping Omn)
Ant. Cable Anp Emissicn
Freq. Factor Loss Factor BReading Lewel Limits Margin Remark
(MHz) {(dB/m) (dB) [fs1=3] {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 2372.38 27.4&7 g.e0 34.20 35.74 35.81 74.00 38.19 Peak
2 2390.00 27.484 6.62 34.1% 31.35 31.42 74.00 2.58 Peak
3 2400.00 27.81 6.62 34,18 32.38 32.41 74.00 41.5% Peak
4 2407.80 27.81 g.e4d 34.18 29.63 29.70 74.00 -15.70 Peak
Femarks: 1. Emissicon Lewvel= Antenna Factor + Cabkle Loss - Zmp Factor + Reading.
2. The emission lewels that are 204B below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1506020 Page 90 of 106



FCC ID: RPL-SANANTO640

120 Level (dBuvim)

110

a0 1
WMM FCC PART 15C PEAK
T '

70

FCC PART 15C AV

50

[N
£ad

30

10

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Site no. : 1# 986 chamber S4s
Dis. / &nt. : 3m ANT 1-1&G HORIZONTAL

Limit : FCC PRRT 15C FERK

Env. / Ins. : Temp:23.68" Humi:56%,;Pres3:101.52kFa
Engineer : Tony

EOT : Car OWD FLAYER

Power : DT 127

M/N : San Antonic &40

Test Mode : 5-DESK TX 2420MHz (Hopping Omn)

Amp Emiszsion
Factor Reading Lewvel Limits Margin Femark
{dB} {dBuV) {dBuV,/m) {dBuV,/m) {dB}

1 2480.05 27.38 6.71 34.03 89.339 89.465 74.00 -15.485
2 2483.50 27.38 6.71 34.03 32.12 32.38 74.00 41.82
3 2491.33 27.38 6.73 34.03 3l.4a7 31.95 74.00 2.05

Femarks: 1. Emiszicon Level= Antenna Factor + Cabkle Loss - AZmp Factor + Reading.
The emission lewvels that are 204B kelow the official
limit are not reported.
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FCC ID: RPL-SANANTO640

170 Level (dBuV/m)

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

2475 2478, 2480, 2482, 2484, 2486,

2488,

2490, 2492,

2484,

2496, 2488, 2500

Frequency (MHz)
Site no. 1% 968 cheamber Data no. 243
Di=s. / Ant. : 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit : FCC PRRT 15C PERKE
Env. / Ins. Temp:23.6" )Humi:56%;Press:101.52kPa
Engineer Tony
EUT Car OWD PLAYER
Power DC 12V
M/H San Antonic &40
Test Mode : 5-DPSK TX 2450MHz (Hopping On)
Cable Enp Emissicn
Fredq. Loss Lewvel Limits Margin Femark
MH=z) {dB) {dBuV,/m) {dBuV,/m) (4B}
1 2478.00 27.358 8.71 34.08 91.31 91.54 74.00 -17.54
2 2483.50 27.358 6.71 34.03 31.47 31.73 74.00 42,27
3 2491.83 27.358 6.73 34.03 31.41 31.49 74.00 42.31
Femarks: 1. Emissicon Level= Antenna F r + Cable Loss - Amp Factor + Reading.
2. The emissiocn levels that are 204BE below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1506020 Page 92 of 106



FCC ID: RPL-SANANTO640

10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are Integrated PCB antenna and that no antenna other
than that furnished by the responsible party shall be used with the device, the maximum
peak gain of the transmit antenna is only 0 dBi.
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FCC ID: RPL-SANANTO640

11. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

Radiated Test (1000-25000 MHz)
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FCC ID: RPL-SANANTO640

12.PHOTOSOF EUT

External Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

External Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

External Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

External Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M_/N : San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640

or
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
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FCC ID: RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
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RPL-SANANTO640

Internal Photos
M/N: San Antonio 640
L]

Bluetooth
Antenna
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